



บริษัท เอเชียัน ไวร์โปรดักส์ จำกัด  
**ASIAN WIRE PRODUCTS COMPANY LIMITED**

269 หมู่ที่ 1 ถนนมิตรภาพ ตำบลโคกกรวด อำเภอเมืองนครราชสีมา จังหวัดนครราชสีมา 30280 โทร. +66 44 291 888-99 โทรสาร +66 44 395 133  
 269 Moo 1 , Mittraphap Road , Tambol Kok-Kruad , Amphur Mueang , Nakhon Ratchasima 30280 Tel. +66 44 291 888-99 Fax. +66 44 395 133

**Certificate of Low Carbon Steel Wire**

Customer Name : xxxxx

Date : xxxxx

Order Number : xxxxx

Certificate No : xxxxx

Heat No.	Tag No.	Grade	Nominal Diameter (mm.)	Diameter Result (mm.)	Chemical Composition				Tensile strength (N/mm <sup>2</sup> )		Elongation %	Remark
					C (0.24 Max)	S (0.05 Max)	P (0.05 Max)	Mn (0.63 Max)	TIS 194-2535	Result		
1176750	17RK031068	SWRM 17	5.50	5.53	0.21	0.02	0.01	0.57	-	493	24	
1176750	P-18020001	SWRM 17	3.60	3.60	0.21	0.02	0.01	0.57	440-930	764	4	
1176753	17RK031072	SWRM 17	5.50	5.52	0.20	0.02	0.01	0.56	-	490	26	
1176753	P-18020009	SWRM 17	3.60	3.60	0.20	0.02	0.01	0.56	440-930	782	3	

SAMPLE

We hereby certify that the material described herein have been made in conformity with standards of Thai Industrial Standards (TIS 194-2535)

- REMARK :
1. The testing results are suitable only for those specimens tested.
  2. Not valid unless be signed and sealed
  3. Chemical composition, % For SWRM 17

C	S	P	Mn
0.24 Max	0.05 Max	0.05 Max	0.63 Max

Report By

(Sivapong Suraphattachai)

Approved By

(Anan Piworabut)  
 QC Manager